
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

 

 

TOWN OF RICO 

WASTEWATER 

TREATMENT & 

COLLECTION SYSTEM  
 
PRELIMINARY 

ENGINEERING REPORT 

UPDATE  
 
 

DRAFT 
 

 
DECEMBER 21, 2023 

 
 
 
Prepared for: 
 

 
 
 
 
 
Prepared by: 



 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

TOWN OF RICO WASTEWATER TREATMENT & COLLECTION SYSTEM  

PRELIMINARY ENGINEERING REPORT UPDATE 

 

 

 

 

DECEMBER 21, 2023 

 

 

 

 

Prepared for: 

 

TOWN OF RICO 

P.O. BOX 9 

2 COMMERCIAL STREET 

RICO, CO 81332 

 

 

Prepared by: 

 

BOHANNAN HUSTON, INC. 

619 MAIN STREET 
[...]
6.3.3 Environmental Impacts ............................................................................. 63 

6.3.4 Land Requirements .................................................................................. 63 

6.3.5 Potential Construction Problems............................................................... 63 

6.3.6 Sustainability Considerations .................................................................... 63 

6.3.7 Advantages and Disadvantages ............................................................... 63 

6.3.8 Cost Estimate ........................................................................................... 64 

6.4 Alternative 2 – Collection System ........................................................................... 64 

6.4.1 Description ................................................................................................ 64 

6.4.2 Collection System Design ......................................................................... 66 

6.4.3 Project Phasing ......................................................................................... 76 

6.4.4 Environmental Impacts ............................................................................. 77 

6.4.5 Land Requirements .................................................................................. 77 

6.4.6 Potential Construction Problems............................................................... 77 

6.4.7 Sustainability Considerations .................................................................... 78 

6.4.8 Advantages and Disadvantages ............................................................... 78 

6.4.9 Cost Estimates .......................................................................................... 79 

7 SELECTION OF AN ALTERNATIVE ............................................................................ 81 

7.1 Life Cycle Cost Analysis ......................................................................................... 81 

7.2 Alternative Evaluation ............................................................................................. 82 

8 PROPOSED PROJECT (RECOMMENDED ALTERNATIVE) ...................................... 84 

8.1 Preliminary Project Design ...................................................................................... 84 

9 REFERENCES .............................................................................................................. 85 

TABLES 

TABLE 1 – LAND COVER WITHIN THE TOWN OF RICO .................................................. 11 

TABLE 2 – TOWN OF RICO SOILS ..................................................................................... 13 

TABLE 3 – REGISTERED HISTORIC SITES ....................................................................... 20 

TABLE 4 – DOLORES COUNTY CRITICAL HABITAT ........................................................ 20 

TABLE 5 – INCOME AND POVERTY ESTIMATES ............................................................. 21 

TABLE 6 – CENSUS DATA .................................................................................................. 22 

TABLE 7 – TOWN OF RICO PROJECTED AVERAGE AND PEAK WASTEWATER     
FLOW ........................................................................................................... 28 

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

iv 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

TABLE 8 – RICO WASTEWATER COMPOSITION, TYPICAL MEDIUM-HIGH    
STRENGTH DOMESTIC ............................................................................. 29 

TABLE 9 – RICO WASTEWATER EFFLUENT GOALS ....................................................... 30 

TABLE 10 – ALTERNATIVE 2 CONVENTIONAL ACTIVATED SLUDGE FACILITY       
COST ESTIMATE ........................................................................................ 39 

TABLE 11 – SUMMARY OF ESTIMATED O&M COSTS FOR ALTERNATIVE 2 ................ 41 

TABLE 12 – ALTERNATIVE 3 MBR FACILITY COST ESTIMATE ...................................... 49 

TABLE 13 – SUMMARY OF ESTIMATED O&M COSTS FOR ALTERNATIVE 3 ................ 51 

TABLE 14 – ALTERNATIVE 4 MBBR FACILITY COST ESTIMATE .................................... 59 

TABLE 15 – SUMMARY OF ESTIMATED O&M COSTS FOR ALTERNATIVE 4 ................ 61 

TABLE 16 – CALCULATED FLOW RATES .......................................................................... 75 

TABLE 17 – LIFT STATION PARAMETERS ........................................................................ 76 

TABLE 18 – ALTERNATIVE 2 PHASE 1 COLLECTION SYSTEM COST ESTIMATE ........ 79 

TABLE 19 – ALTERNATIVE 2 PHASE 2 & 3 COLLECTION SYSTEM COST ESTIMATE .. 80 

TABLE 20 – SUMMARY OF ESTIMATED O&M COSTS FOR ALTERNATIVE 2 ................ 80 

TABLE 21 – WWTP CAPITAL AND LIFE CYCLE COST COMPARISON ............................ 81 

TABLE 22 – COLLECTION SYSTEM CAPITAL AND LIFE CYCLE COST COMPARISON 81 

TABLE 23 – TOTAL PROJECT CAPITAL AND LIFE CYCLE COST COMPARISON .......... 82 

FIGURES 

FIGURE 1 – PROJECT LOCATION MAP ............................................................................... 9 

FIGURE 2 – LAND COVER MAP ......................................................................................... 10 

FIGURE 3 – FARMLAND DESIGNATION ............................................................................ 12 

FIGURE 4 – SOIL TYPES WITHIN THE TOWN OF RICO ................................................... 14 

FIGURE 5 – GEOLOGY OF PROJECT PLANNING AREA .................................................. 15 

FIGURE 6 – PROJECT PLANNING AREA WATER FEATURES ........................................ 17 

FIGURE 7 – PROJECT PLANNING AREA WETLANDS ...................................................... 19 

FIGURE 8 – ALTERNATIVE 2 CONVENTIONAL ACTIVATED SLUDGE FACILITY ........... 37 

FIGURE 9 – ALTERNATIVE 3 MBR FACILITY .................................................................... 46 

FIGURE 10 – ALTERNATIVE 4 MBBR FACILITY ................................................................ 55 

FIGURE 11 – COLLECTION SYSTEM ................................................................................. 65 

FIGURE 12 – COLLECTION SYSTEM ALIGNMENTS ........................................................ 68 

FIGURE 13 – PROFILE 1 ..................................................................................................... 69 

FIGURE 14 – PROFILE 2 ..................................................................................................... 70 

FIGURE 15 – PROFILE 3 ..................................................................................................... 71 

FIGURE 16 – PROFILE 4 ..................................................................................................... 72 

FIGURE 17 – PROFILE 5 ..................................................................................................... 74 

  

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

v 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

APPENDICES 

APPENDIX A – OFFICIAL ZONING MAP 

APPENDIX B – NRCS SOIL SURVEY 

APPENDIX C – 2021 DRINKING QUALITY REPORT 

APPENDIX D – RICO GEOTHERMAL REPORT 

APPENDIX E – TOWN OF RICO FLOOD INSURANCE RATE MAP 

APPENDIX F – CONVENTIONAL ACTIVATED SLUDGE QUOTE AND DETAILS 

APPENDIX G – MBR QUOTE AND DETAILS 

APPENDIX H – MBBR QUOTE AND DETAILS 

APPENDIX I – COLLECTION SYSTEM COST ESTIMATE BREAKDOWN 

APPENDIX J – COLLECTION SYSTEM O&M COST BREAKDOWNS 

  

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

vi 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

LIST OF ACRONYMS 

AC Acres 

ACS American Community Survey 

BHI Bohannan Huston, Inc. 

BOD Biochemical Oxygen Demand 

BMP Best Management Practices 

CDPHE Colorado Department of Public Health & Environment 

CFS Cubic Feet Per Second 

CMU Concrete Masonry Unit 

CO DOT Colorado Department of Transportation 

DWR Division of Water Resources 

EPA U.S. Environmental Protection Agency 

FEMA Federal Emergency Management Agency 

FIRM Flood Insurance Rate Map 

GPCD Gallons per Capita per Day 

GPD Gallons per Day 

HDPE High Density Polyethylene 

ISDS Individual Sewer Disposal System 

LF Linear Feet 

MBBR Moving Bed Biofilm Reactor 

MBR Membrane Bioreactor 

NEPA National Environmental Policy Act 

NHD National Hydrography Dataset 

NPS National Park Service 

NRCS Natural Resources Conservation Service  

NWI National Wetlands Inventory 

O&M Operation and Maintenance 

OWTS Onsite Wastewater Treatment System 

PEL Primary Effluent Limitations 

PER Preliminary Engineering Report 

RAS Return Activated Sludge 

RBC 

ROW 

Rotating Biological Contactor 

Right-of-Way 

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

vii 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

RUS 

SBR 

Rural Utilities Service 

Sequential Batch Reactor 

TN Total Nitrogen 

Town Town of Rico 

TSS Total Suspended Solids 

USDA United States Department of Agriculture 

USFWS U.S. Fish and Wildlife Service 

USGS United States Geological Survey 

UV Ultraviolet 

WAS Waste Activated Sludge 

WWTP Wastewater Treatment Plant 

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

1 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

EXECUTIVE SUMMARY 

The Town of Rico (Town) currently uses septic tanks to treat wastewater. However, 

the Town wishes to upgrade from individual sewage disposal systems (ISDSs) to a 

centralized wastewater treatment system in order to standardize wastewater treatment and 

improve the quality of wastewater effluent in an effort to protect the environment and people 

living in the Town of Rico. In order to have a centralized treatment facility, the Town will 

need to install a wastewater collection system to convey wastewater to the treatment facility. 

This report evaluates WWTP and wastewater collection alternatives to serve the Town. 

Each of the WWTP alternatives evaluated within this report were selected based on their 

ability to meet wastewater effluent requirements as set by the Colorado Department of 

Public Health and Environment (CDPHE). Furthermore, each of the WWTP and collection 

system alternatives have the ability to treat and convey a calculated design average daily 

flow rate of 53,600 GPD, and a peak flow of 134,000 GPD. The evaluated WWTP 

alternatives include:  

• Alternative 1 – No Action, illustrates current WWTP conditions. 

• Alternative 2 – Conventional Activated Sludge, including flow metering, a new 

fine screen, activated sludge treatment basins, secondary clarification, 

chemical feed, tertiary filters, disinfection, solids handling equipment, and a 

building to contain treatment infrastructure. 

• Alternative 3 – Membrane Bioreactor (MBR) including flow metering, a new fine 

screen, membrane treatment basins, chemical feed, disinfection, solids 

handling equipment, and a building to contain treatment infrastructure. 

• Alternative 4 – Mixed Bed Biofilm Reactor (MBBR) including flow metering, a 

new fine screen, treatment tanks, secondary clarifiers, chemical feed, tertiary 

filters, disinfection equipment, solids handling equipment, and two small 

buildings for mechanical process equipment. 

The evaluated collection system alternatives include: 

• Alternative 1 – No Action, illustrates current wastewater collection conditions. 

• Alternative 2 – Collection System including new 8-inch gravity and 2-inch force 

sewer mains (installed with a 4-inch pipe in trench for future), as well as two 

new lift stations. The collection system is separated into three construction 

phases.    

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

2 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

The recommended project is the installation of an MBR Treatment Facility (WWTP, 

Alternative 2), and the installation of the first phase of the collection system (Collection 

System, Alternative 2 – P1).These projects, when combined, will convey sewage from the 

Town of Rico and treat it to the highest effluent quality, with the smallest overall footprint and 

without the requirement of tertiary filters. The total combined estimated cost for these 

recommended projects is $16,548,300.69. This project will improve the quality of 

wastewater effluent produced by the Town of Rico, comply with updated CDPHE 

regulations, and accommodate for future growth within the Town. 

  

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

3 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

1 PROJECT OVERVIEW 

1.1 PURPOSE AND SCOPE 

This Preliminary Engineering Report (PER) was prepared by Bohannan Huston, Inc. 

(BHI) for the Town of Rico, located in Dolores County, Colorado. The purpose of this report 

is to evaluate wastewater treatment alternatives and wastewater collection system 

alternatives to serve the Town of Rico and to provide planning services. 

The scope of this PER includes the following tasks: 

• Define the project planning area boundary. 

• Discuss project area, growth, and population trends. 

• Define existing facilities, conditions, and wastewater facility needs. 

• Evaluate wastewater treatment alternatives to serve the Town of Rico. 

o Alternatives developed in this PER include: 

▪ Alternative 1 – No Action, illustrates current WWTP conditions. 

▪ Alternative 2 – Conventional Activated Sludge, including flow 

metering, a new fine screen, activated sludge treatment basins, 

secondary clarification, chemical feed, tertiary filters, 

disinfection, and a building to contain treatment infrastructure. 

▪ Alternative 3 – Membrane Bioreactor (MBR) including flow 

metering, a new fine screen, membrane treatment basins, 

chemical feed, disinfection, and a building to contain treatment 

infrastructure. 

▪ Alternative 4 – Mixed Bed Biofilm Reactor (MBBR) including flow 

metering, a new fine screen, treatment tanks, secondary 

clarifiers, chemical feed, tertiary filters, disinfection equipment 

and two small buildings for mechanical process equipment. 

• Evaluate wastewater collection systems alternatives to serve the Town of Rico. 

o Alternative 1 – No Action, illustrates current wastewater collection 

conditions. 

o Alternative 2 – Collection System including new 8-inch gravity and 2-

inch force sewer mains (installed with a 4-inch pipe in trench for future), 

as well as two new pump stations. 

• Review the recommended alternative for the Town of Rico.  

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

4 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

1.2 BACKGROUND INFORMATION 

The Town of Rico is located in the Eastern Region of Dolores County, Colorado. The 

Town is situated along the Dolores River and can be accessed by Colorado State Highway 

145, and is located 28 miles Southwest of Telluride, CO, and 49 miles Northeast of Dolores, 

CO. The Town of Rico is about 400 acres and encompasses approximately 32 town blocks 

with roughly 5 blocks of commercial property. Existing development in the year 2021 

consisted of 297 single family homes and roughly 30 commercial properties.  

The Town is currently served primarily by private septic tanks. A centralized 

wastewater treatment system and facility does not yet exist in the Town or in any nearby 

region. With septic, it is challenging to regulate the effluent water quality in all tanks because 

some are new and designed by an engineer, while others are older and no longer meet 

regulation standards. All new construction and installation of individual sewage disposal 

systems (ISDSs) are required to be designed by a licensed engineer. The installation of new 

septic tanks, however, is usually prompted only by the failure of an existing ISDS or when a 

property is sold to a new owner. 

For almost 30 years, the Town has been considering moving off septic and onto a 

centralized collection and wastewater treatment system. With Rico’s proximity to Telluride, 

and the general appeal of mountain areas in Colorado, an increase in development and 

population is to be expected. While no evidence suggesting pollution of nearby water 

sources exists, moving to a centralized system will ensure that local water sources remain 

protected and that the effluent water quality meets Preliminary Effluent Limitations (PELs) 

defined by the Colorado Department of Public Health & Environment (CDPHE), especially 

as the Town grows. In recent years, Colorado Regulations 31 and 85, which pertain to 

surface water quality and nutrient regulations, have been amended to be more stringent. 

This recent update to regulations emphasizes the growing importance for the Town of Rico 

to move onto a centralized collection and wastewater treatment system in order to remain in 

compliance with current regulations.  

1.3 PRIOR REPORTS 

Throughout the last 30 years, the Town has had several evaluations and reports 

written in regard to a wastewater collection and treatment system. In preparing this PER, 

each of the Town’s previous reports were closely analyzed in an effort build on work 

previously performed. The Town’s previous reports are briefly summarized below. 

 

DRAFT



PRELIMINARY ENGINEERING REPORT UPDATE – TOWN OF RICO WW COLLECTION & TREATMENT SYSTEM 

 

5 

P:\20240048\WR\Reports\Preliminary & Draft\Rico Wastewater Collection and Treatment System.docx 

1.3.1 WASTEWATER EVALUATION AND ANALYSIS (GOFF, 1995) 

The 1995 report stated that the Town would be better off moving to a centralized 

collection and wastewater treatment system based on the various components of onsite 

sewage systems. The evaluation looked at three different alternatives: aerated ponds with 

advanced secondary treatment, a mechanical plant with advanced secondary treatment, 

and an advanced mechanical plant with advanced secondary treatment. A public meeting 

was held where the advantages and disadvantages of each option were discussed, and 

ultimately, the two options considered were a package treatment plant (oxidation ditch) and 

constructed wetlands. Both alternatives could remove the required amount of Biochemical 

Oxygen Demand (BOD) and Total Suspended Solids (TSS) loadings after analysis. 

However, it appeared the constructed wetlands would not be able to meet the corresponding 

effluent limit for ammonia on a regular year-round basis. This report also stated that most of 

the Town could be served by conventional sewage collection lines but lift stations would be 

needed to serve some residences located below the potential gravity collection system. It 

concluded that an oxidation ditch would best serve the Town’s needs if designed, 

constructed, and operated appropriately. 

1.3.2 201 WASTEWATER FACILITIES PLAN (1999) 

 This study reviewed existing conditions of wastewater generation and treatment, 

along with the future need for the service area. Based on water quality standards and 

effluent limitations, several alternative wastewater collection systems and treatment options 

were presented. The evaluated alternatives included a wetland application, aerated lagoons, 

a rotating biological contactor (RBC), a sequential batch reactor (SBR), and an extended 